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NEX 1 TEST DATA

FCC ID: 2BR3I-FS210PA

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Projector

N/A

FS210P-A
0O1-A, O1Pro-A, O1Max-A

Aug. 13, 2025

Aug. 13, 2025 - Sep. 01, 2025
Sep. 01, 2025

Shenzhen DL Testing Technology Co., Ltd.

101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.l
Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China

FCC PART 15 C 15.247
ANSI C63.10-2020
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: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 1 of 40



mailto:service@dl-cert.com

1. Dwell Time

Condition | Mode Frequency Antenna Pulse Time Total Dwell Time Period Time Limit Verdict
(MHz) (ms) (ms) (ms) (ms)
NVNT 1-DH1 2441 Antl 0.383 122.56 31600 400 Pass
NVNT 1-DH3 2441 Antl 1.639 262.24 31600 400 Pass
NVNT 1-DH5 2441 Antl 2.887 307.947 31600 400 Pass
NVNT 2-DH1 2441 Antl 0.392 125.44 31600 400 Pass
NVNT 2-DH3 2441 Antl 1.643 262.88 31600 400 Pass
NVNT 2-DH5 2441 Antl 2.892 308.48 31600 400 Pass
NVNT 3-DH1 2441 Antl 0.391 125.12 31600 400 Pass
NVNT 3-DH3 2441 Antl 1.643 262.88 31600 400 Pass
NVNT 3-DH5 2441 Antl 2.893 308.587 31600 400 Pass

Dwell NVNT 1-DH1 2441MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL E F e -
Center Freq 2.441000000 GHz Trig Delay-500.0 ps Avg Type: Log-Pwr

PNO: Fast -»—  Trig: Video
IFGain:Low #Atten: 30 dB

Ref Offset 686 dB
Ref 20.00 dBm
142
4

X |

Center 2.441000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

Y FUNCTION | FUNCTION WIDTH

Dwell NVNT 1-DH3 2441MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL E F e -
Center Freq 2.441000000 GHz Trig Delay-500.0 ps Avg Type: Log-Pwr

PNO: Fast -»—  Trig: Video
IFGain:Low #Atten: 30 dB

Ref Offset 686 dB

AMKr1 1.639 ms|
Ref 20.00 dBm 1.23d

Center 2.441000000 GHz

.0 #VBW 3.0 MHz

FUNCTION | FUNCTION WIDTH

Dwell NVNT 1-DH5 2441MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 2 of 40
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Test Report

Keysight Specinum Analyzer - Swept 54
RL ENSE IV T
Center Freq 2.441000000 GHz Trig Delay-500.0 ps Avg Type: Log-Pwr
PNO: Fast ~—  11ig: Video

IFGain:Low #Artten: 30 dB

AMKr 2.887
Ref Offset 6.86 dB
Ref 20,00 dBm 1.75 dB)

Center 2.441000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.00 ms (10001 pts]

FUNCTION WIDTH

KR MODE

Dwell NVNT 2-DH1 2441MHz Antl

Keysight Specinum Analyzer - Swept 54
RL EnsEIN ~
Center Freq 2.441000000 GHz Trig Delay-500.0 ps Avg Type: Log-Pwr
PNO: Fast ~—  11ig: Video
ow

IFG #Atten: 30 dB

Ref Offset 6.86 dB
Ref 20,00 dBm

142
$

Center 2.441000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

KR MODE Cl X
a2 1ty  3920uws[(A) 42148
Il 498.0 us

Dwell NVNT 2-DH3 2441MHz Antl
=

Keysight Spectrum Analyzer - Swept SA ==
AL ENSE IV ] 09:35:34 AM Aug 30, 2025

Center Freq 2.441000000 GHz Trig Delay-500.0 ps Avg Type: Log-Pwr 2/
PNO: Fast ~—  11ig: Video u :

IFGain:Low #Artten: 30 dB

Ref Offset 6.86 dB
Ref 20,00 dBm

Jmm'
iCenter 2.441000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

KR MODE

A [t [(A
2 11

FUNCTION WIDTH

Dwell NVNT 2-DH5 2441MHz Antl

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Keysight Specinum Analyzer - Swept 54
RL ENSE IV T
Center Freq 2.441000000 GHz Trig Delay-500.0 ps Avg Type: Log-Pwr
PNO: Fast ~—  11ig: Video

IFGain:Low #Atten: 30 dB

AMKr1 2.892 ms|
Ref Offset 6.86 dB
Ref 20,00 dBm -0.80 dB

Center 2.441000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

KR MODE

Sweep 10.00 ms (10001 pts)

FUNCTION WIDTH

Dwell NVNT 3-DH1 2441MHz Antl

Keysight Specinum Analyzer - Swept 54
RL EnsEIN ~
Center Freq 2.441000000 GHz Trig Delay-500.0 ps Avg Type: Log-Pwr
PNO: Fast ~—  11ig: Video
ow

IFG #Atten: 30 dB

Ref Offset 6.86 dB
Ref 20,00 dBm

Center 2.441000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

FUNCTION | FUNCTION ¥DTH

KR MODE Cl X
a2 1 tlay  3910ws[(A)  -1.77d8|
Il 3520us

Dwell NVNT 3-DH3 2441MHz Antl

Keysight Specinum Analyzer - Swept 54 =
AL ENSE IV ] 09:40:51 AM Aug 30, 2025
Center Freq 2.441000000 GHz Trig Delay-500.0 ps Avg Type: Log-Pwr nl
PNO: Fast ~»—  17iQ: Video ! :

IFGain:Low #Artten: 30 dB

Ref Offset 6.86 dB
Ref 20,00 dBm

Center 2.441000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

KR MODE

FUNCTION WIDTH

Dwell NVNT 3-DH5 2441MHz Antl

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 4 of 40
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it Spectrum Analyzer - Swept SA

AL SENSEN ]

Center Freq 2. 000000 GHz Delay-500.0 ps Avg Type: Log-Pwr
ast —s—  ITig: Video
Low #Atten: 30 dB

Ref Offset 6,86 dB AMkr1 2.893 ms
Ref 20.00 dBm .31 dB|

[y 4102
m

Center 2.441000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz
MK MODE TRC| SCL

D

Sweep 10.00 ms (10001 pts

=1 A
23

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 5 of 40
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Limit Verdict
(MHz) (dBm) (dBm)
NVNT 1-DH5 2402 Antl 3.438 21 Pass
NVNT 1-DH5 2441 Antl 3.272 21 Pass
NVNT 1-DH5 2480 Antl 1.458 21 Pass
NVNT 2-DH5 2402 Antl 4.131 21 Pass
NVNT 2-DH5 2441 Antl 4.057 21 Pass
NVNT 2-DH5 2480 Antl 2.287 21 Pass
NVNT 3-DH5 2402 Antl 4.465 21 Pass
NVNT 3-DH5 2441 Antl 4.37 21 Pass
NVNT 3-DH5 2480 Antl 2.574 21 Pass

Test Report

Power NVNT 1-DH5 2402MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL

Center Fre Z.JUZUUUU[} GHz

Ref Offset 7.02 dB
Ref 20.00 dBm

Center 2.402000 GHz

PNO: Fast ~s-  1rig: Free Run
IFGain:Low #Atten: 30 dB

#VBW 6.0 MHz

Avg Type: Log-Pwr
Avg|Hold: 100100

5

0 T
Mkr1 2.401 929 GHZ
3.438 dBm

Span 10.00 MHz,
Sweep 1.333 ms (10001 pts|

sTATUS

Power NVNT 1-DH5 2441MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

Ref Offset 6.86 dB
Ref 20.00 dBm

Center 2.441000 GHz

PNO: Fast ~s-  1rig: Free Run
IFGain:Low #Atten: 30 dB

#VBW 6.0 MHz

Avg Type: Log-Pwr
Avg|Hold: 100100

Mkr1 2.440 900 GHz
3.272 dBm

Span 10.00 MHz,
Sweep 1.333 ms (10001 pts|

sTATUS

Tel: 400-688-3552

Power NVNT 1-DH5 2480MHz Antl

Web:www.dl-cert.com

Email: service@dl-cert.com
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[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.480000000 GHz ] ) ) Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB
Ref Offset 6.33 dB Mkr1 2.480 263 GHz

Ref 20.00 dBm 1.458 dBm|

Center 2.480000 GHz Span 10.00 MHz
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

Power NVNT 2-DH5 2402MHz Antl

[ Keysight Spectrum Analyzer - Swept SA ]

RL E EnsEIN ~
Center Freq 2.402000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB
Ref Offset 7.02 dB Mkr1 2.402 200 GHz

Ref 20.00 dBm 4.131 dBm)

Center 2.402000 GHz Span 10.00 MHz
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

Power NVNT 2-DH5 2441MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

RL E EnsEIN ~
Center Freq 2.441000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB
Ref Offset 6.96 dB Mkr1 2.441 050 GHZ

Ref 20.00 dBm 4.057 dBm)

Center 2.441000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

Power NVNT 2-DH5 2480MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com

Page 7 of 40


mailto:service@dl-cert.com

[ Keysight Spectrum Analyzer - Swept SA
RL -

Center Freq 2.480000000 GHz ] ) ) Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun AvglHold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 6.33 dB
Ref 20.00 dBm

Center 2.480000 GHz Span 10.00 MHz
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

Power NVNT 3-DH5 2402MHz Antl

[ Keysight Spectrum Analyzer - Swept SA ]

Avg Type: Log-Pwr
PNO: Fast —s—  17ig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.402 033 GHz

Ref Offset 7.02 dB
Ref 20.00 dBm 4.465 dBm

Center 2.402000 GHz Span 10.00 MHz
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

Power NVNT 3-DH5 2441MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

AL ENSEIN ]
Center Freq 2.441000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~s—  Trig: Free Run Avg|Hold: 1001100

IFGain:Low #Atten: 30 dB
Mkr1 2.441 069 GHz
Ref Offset 6.86 dB "
Ref 20.00 dBm 4.370 dBm)

Center 2.441000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

Power NVNT 3-DH5 2480MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 8 of 40
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[ Keysight Spectrum Analyzer - Swept SA o | o ]
RL

Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 6.33 dB

Mkr1 2.480 040 GHz
Ref 20.00 dBm 2

574 dBm

Center 2.480000 GHz Span 10.00 MHz
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 9 of 40
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3. -20dB Bandwidth

Condition Mode Frequency (MHz) Antenna -20 dB Bandwidth (MHz) Verdict
NVNT 1-DH5 2402 Antl 1.013 Pass
NVNT 1-DH5 2441 Antl 1.007 Pass
NVNT 1-DH5 2480 Antl 1.004 Pass
NVNT 2-DH5 2402 Antl 1.312 Pass
NVNT 2-DH5 2441 Antl 1.318 Pass
NVNT 2-DH5 2480 Antl 1.308 Pass
NVNT 3-DH5 2402 Antl 1.291 Pass
NVNT 3-DH5 2441 Antl 1.295 Pass
NVNT 3-DH5 2480 Antl 1.297 Pass

-20dB Bandwidth NVNT 1-DH5 2402MHz Antl

—
[ Keysight Spectrum Analyzer - Occupied BW

RL E A
Center Freq 2.402000000 GHz

#IFGain:Low

Ref Offset 7.02 dB
Ref 27.02 dBm

iCenter 2,402 GHz
#Res BW 30 kHz

Occupied Bandwidth

890.06 kHz
42118 kHz
1.013 MHz

Transmit Freq Error
x dB Bandwidth

s Trig: FreeRun

Center Freq: 2.402000000 GHz

#Atten: 30 dB

#VBW 100 kHz

Total Power 10.1 dBm

% of OBW Power
x dB

99.00 %
-20.00 dB

sTATUS

Avg|Hold: 100/100

09:47:04 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Mkr3 2.402549 GHz
-19.876 dBm

Span 2 MHz|
Sweep 2.667 ms

-20dB Bandwidth NVNT 1-DH5 2441MHz Antl

—
[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Fre 2.4410000[} GHz

#IFGain:Low

Ref Offset 6.86 dB
Ref 26.86 dBm

iCenter 2,441 GHz
#Res BW 30 kHz

Occupied Bandwidth

905.88 kHz
38.563 kHz
1.007 MHz

Transmit Freq Error
x dB Bandwidth

s Trig: FreeRun

Center Freq: 2.441000000 GHz

#Atten: 30 dB

#VBW 100 kHz

Total Power 9.54 dBm

% of OBW Power
x dB

99.00 %
-20.00 dB

sTATUS

Avg|Hold: 100/100

09:49:16 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Mkr3 2.441542 GHz
-19.729 dBm

Span 2 MHz|
Sweep 2.667 ms

-20dB Bandwidth NVNT 1-DH5 2480MHz Antl

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dI-cert.com
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[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.480000000 GHz
#IFGain:Low

Ref Offset 6.33 dB
Ref 26,33 dBm

Center 2.48 GHz
‘Res BW 30 kHz

Occupied Bandwidth

888.26 kHz
43.882 kHz
1.004 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.480000000 GHz
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

#VBW 100 kHz

Total Power 8.00 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

Mkr3 2.480546 GHz,

09:51:04 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

-22.381 dBm

Span 2 MHz|
Sweep 2.667 ms

-20dB Bandwidth NVNT 2-DH5 2402MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

Ref Offset 7.02 dB
Ref 27.02 dBm

Center 2.402 GHz
‘Res BW 30 kHz

Occupied Bandwidth

1.1948 MHz
39.709 kHz
1.312 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.402000000 GHz
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

#VBW 100 kHz

Total Power 9.34 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

Mkr3 2.402696 GHz,

o | o ]
09:52:41 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

-19.162 dBm

Span 2 MHz|
Sweep 2.667 ms

-20dB Bandwidth NVNT 2-DH5 2441MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.441000000 GHz
#IFGain:Low

Ref Offset 6.86 dB
Ref 26.86 dBm

Center 2441 GHz
‘Res BW 30 kHz

Occupied Bandwidth

1.2040 MHz
40.593 kHz
1.318 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.441000000 GHz

Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#VBW 100 kHz

Total Power 8.77 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

o | o ]
09:54:43 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Mkr3 2.4417 GHz
-20.398 dBm

Span 2 MHz|
Sweep 2.667 ms

-20dB Bandwidth NVNT 2-DH5 2480MHz Antl

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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ENSE.IN T 09:56:45 AM Aug 30, 2025
Center Freq: 2.480000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100
#IF Gain:Low #Atten: 30 dB Radio Device: BTS

oa Mkr3 2.480699 GHZ
Reof 2033 dBem -22.485 dBm

Center Freq 2.480000000 GHz

Center 2.48 GHz ] Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms,

Occupied Bandwidth Total Power 7.14 dBm
1.2019 MHz

Transmit Freq Error 45.335 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.308 MHz x dB -20.00 dB

[ Keysight Spectrum Analyzer - Occupied BW o | o ]
RL

-20dB Bandwidth NVNT 3-DH5 2402MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW ERE=
R ENSEIN h 09:58:26 AM Aug 30, 2025
Center Freq: 2.402000000 GHz Radio Std: None
s~ Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 7.02 dB Mkr3 2.40268 GHz
Ref 27,02 dBm -17.982 dBm

iCenter 2,402 GHz Span 2 MHz|
‘Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 9.28 dBm
1.1997 MHz

Transmit Freq Error 34.772 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.291 MHz x dB -20.00 dB

-20dB Bandwidth NVNT 3-DH5 2441MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW ERE=
C ENSE I T 10:00:57 AM Aug 30, 2025
Center Freq: 2.441000000 GHz Radio Std: None
—»~  Trig: Free Run Avg|Hold: 1001100
HFGain:Low #Arten: 30 dB Radio Device: BTS

6 Mkr3 2.441685 GHz
Ref 26.86 dBm -18.891 dBm

iCenter 2.441 GHz Span 2 MHz|
‘Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 9.15 dBm
1.2055 MHz

Transmit Freq Error 37.607 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.295 MHz x dB -20.00 dB

-20dB Bandwidth NVNT 3-DH5 2480MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dI-cert.com
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10:02:30 AM Aug 30, 2025

Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100

—-—
#IFGain:Low #Atten: 30 dB

[ Keysight Spectrum Analyzer - Occupied BW
RL -

Radio Device: BTS

- Mkr3 2.480688 GHz
Ref Offset 6.33 dB -
Ref 26.33 dBm -20.320 dBm

Span 2 MHz|

Center 2.48 GHz ]
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms,

Occupied Bandwidth Total Power 7.23 dBm

1.2009 MHz
Transmit Freq Error 39.253 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.297 MHz x dB -20.00 dB

Page 13 of 40
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4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT 1-DH5 2402 Antl 0.9035845338
NVNT 1-DH5 2441 Antl 0.8991632783
NVNT 1-DH5 2480 Antl 0.8851093008
NVNT 2-DH5 2402 Antl 1.187830181
NVNT 2-DH5 2441 Antl 1.20390547
NVNT 2-DH5 2480 Antl 1.198213137
NVNT 3-DH5 2402 Antl 1.201670362
NVNT 3-DH5 2441 Antl 1.19310437
NVNT 3-DH5 2480 Antl 1.201596035

OBW NVNT 1-DH5 2402MHz Antl

—
[ Keysight Spectrum Analyzer - Occupied BW

RL E A
Center Freq 2.402000000 GHz

#IFGain:Low

Ref Offset 7.02 dB
Ref 27.02 dBm

iCenter 2,402 GHz
#Res BW 30 kHz

Occupied Bandwidth

903.58 kHz
39.863 kHz
1.004 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.402000000 G
s Trig: FreeRun

#Atten: 30 dB

#VBW 100 kHz

Total Power

% of OBW Power
x dB

Hz Radio Std: None

Avg|Hold: 100/100

Radio Device: BTS

9.93 dBm

99.00 %
-20.00 dB

sTATUS

09:46:54 AM Aug 30, 2025

Span 3 MHz|
Sweep 3.333 ms

OBW NVNT 1-DH5 2441MHz Antl

—
[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Fre 2.4410000[} GHz

#IFGain:Low

Ref Offset 6.86 dB
Ref 26.86 dBm

1=

iCenter 2,441 GHz
#Res BW 30 kHz

Occupied Bandwidth

899.16 kHz
40.047 kHz
1.014 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.441000000 GHz
s Trig: FreeRun

#Atten: 30 dB

#VBW 100 kHz

Total Power

% of OBW Power
x dB

Avg|Hold: 100/100

Radio Device: BTS

9.82 dBm

99.00 %
-20.00 dB

sTATUS

Radio Std: None

09:49:07 AM Aug 30, 2025

Span 3 MHz|
Sweep 3.333 ms

OBW NVNT 1-DH5 2480MHz Antl

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dI-cert.com
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[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.480000000 GHz

#IFGain:Low

Ref Offset 6.33 dB
Ref 26,33 dBm

Center 2.48 GHz
‘Res BW 30 kHz

Occupied Bandwidth

885.11 kHz
41.291 kHz
1.022 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.480000000 GHz

09:50:54 AM Aug 30, 2025
Radio Std: None
Trig: Free Run
#Atten: 30 dB

Avg|Hold: 100/100
Radio Device: BTS

Span 3 MHz|

#VBW 100 kHz Sweep 3.333 ms

Total Power 8.13 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

OBW NVNT 2-DH5 2402MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

Ref Offset 7.02 dB
Ref 27.02 dBm

Center 2.402 GHz
‘Res BW 30 kHz

Occupied Bandwidth

1.1878 MHz
40.222 kHz
1.312 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.402000000 GHz

o | ar ]

09:52:31 AM Aug 30, 2025
Radio Std: None

Trig: Free Run

#Atten: 30 dB

Avg|Hold: 100/100
Radio Device: BTS

Span 3 MHz|

#VBW 100 kHz Sweep 3.333 ms

Total Power 9.65 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

OBW NVNT 2-DH5 2441MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.441000000 GHz

#IFGain:Low

Ref Offset 6.86 dB
Ref 26,86 dBm

e

Center 2441 GHz
‘Res BW 30 kHz

Occupied Bandwidth

1.2039 MHz
41.315 kHz
1.298 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.441000000 GHz
Trig: Free Run
#Atten: 30 dB

Total Power

% of OBW Power
x dB -20.00 dB

o | ar ]
09:54:33 AM Aug 30, 2025
Radio Std: None
Avg|Hold: 100/100
Radio Device: BTS

Span 3 MHz|

#VBW 100 kHz Sweep 3.333 ms

8.99 dBm

99.00 %

OBW NVNT 2-DH5 2480MHz Antl

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dI-cert.com
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[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.480000000 GHz

#IFGain:Low

Ref Offset 6.33 dB
Ref 26,33 dBm

Center 2.48 GHz
‘Res BW 30 kHz

Occupied Bandwidth

1.1982 MHz
43.155 kHz
1.305 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.480000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

#VBW 100 kHz

Total Power

% of OBW Power

7.38 dBm

99.00 %
x dB -20.00 dB

09:56:33 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Span 3 MHz|
Sweep 3.333 ms

OBW NVNT 3-DH5 2402MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

Ref Offset 7.02 dB
Ref 27.02 dBm

Center 2.402 GHz
‘Res BW 30 kHz

Occupied Bandwidth

1.2017 MHz
37.335 kHz
1.302 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.402000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

#VBW 100 kHz

Total Power 9.53 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

o | o ]
09:58:14 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Span 3 MHz|
Sweep 3.333 ms

OBW NVNT 3-DH5 2441MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.441000000 GHz

#IFGain:Low

Ref Offset 6.86 dB
Ref 26,86 dBm

Center 2441 GHz
‘Res BW 30 kHz

Occupied Bandwidth

1.1931 MHz
41.017 kHz
1.288 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.441000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

#VBW 100 kHz

Total Power 9.31 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

o | o ]
10:00:45 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Span 3 MHz|
Sweep 3.333 ms

OBW NVNT 3-DH5 2480MHz Antl

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dI-cert.com
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[ Keysight Spectrum Analyzer - Occupied BW ERE=
AL E ENSE IV ] 10:02:18 AM Aug 30, 2025
Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100
HIFGain:Low #Arten: 30 dB Radio Device: BTS

Ref Offset 6.33 dB
Ref 26,33 dBm

Center 2.48 GHz Span 3 MHz|
‘Res BW 30 kHz #VBW 100 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 7.60 dBm
1.2016 MHz

Transmit Freq Error 37.432 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.296 MHz x dB -20.00 dB

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 17 of 40
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5. Carrier Frequencies Separation

Condition Mode Antenna Hopping Freql (MHz) Hopping Freg2 (MHz) HFS (MHz) Limit (MHz) Verdict
NVNT 1-DH5 Antl 2401.882 2402.881 0.999 0.675 Pass
NVNT 1-DH5 Antl 2440.879 2442.202 1.323 0.671 Pass
NVNT 1-DH5 Antl 2479.206 2480.208 1.002 0.669 Pass
NVNT 2-DH5 Antl 2402.041 2403.046 1.005 0.875 Pass
NVNT 2-DH5 Antl 2440.87 2442.058 1.188 0.879 Pass
NVNT 2-DH5 Antl 2479.044 2480.037 0.993 0.872 Pass
NVNT 3-DH5 Antl 2402.038 2402.899 0.861 0.861 Pass
NVNT 3-DH5 Antl 2440.888 2442.046 1.158 0.863 Pass
NVNT 3-DH5 Antl 2478.879 2480.055 1.176 0.865 Pass

CFS NVNT 1-DH5 2402MHz Antl

szsugm Spccwm Analyzer - Swept 54 R
SE m 09:32:; l-ANV-uqJD 2025
Center Freq 2. JUZSUUUUU GHz . Avg Type: Log-Pwr :

PNO: Tas Trig: Free Run AvglHold:>100100

Ref Offset 7.02 dB
Ref 20.00 dBm

Center 2.402500 GHz Span 3.000 MHz
#VBW 1.0 MHz

FUNCTION | FUNCTION WIDTH

Avg Type: Log-Pwr
Avg|Hold:>100100

I Mkr1 2.440 879 GHz]
Ref Offset 6.86 dB -
Ref 20.00 dBm 3.144 dBm

Center 2.441500 GHz Span 3.000 MHz
#Res BW 300 kHz #VBW 1.0 MHz

= H\_uE T m,L FUNCTION | FUNCTION WIDTH

CFS NVNT 1-DH5 2480MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 18 of 40
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Test Report

Tel:

Keysight Spectrum Analyzer - Swept SA o | ar ]
AL ENSE IV ] 08:35:00 AM Aug 30, 2025
Center Freq 2.479500000 GHz B Avg Type: Log-Pwr B

PNO: Fast 0 1rig: FreeRun Avg|Hold:>100100
|FGain:Low #Arten: 30 dB

3 Mkr1 2.479 206 GHz
Ref Offset 6.33 dB
Ref 20,00 dBm 1.222 dBm

Center 2.479500 GHz Span 3.000 MHz
#Res BW 300 kHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

FUNCTION | FUNCTION ¥DTH

CFS NVNT 2-DH5 2402MHz Antl

Naysight Spectrunm Analyass - Swept SA )
RL ENSE IV T 09:37:04 AM Aug 30, 2025
Center Freq 2.402500000 GHz B Avg Type: Log-Pwr TR

PNO:Fast D Trig: FreeRun Avg|Hold:>1001100
IFGain:Low #Atten: 30 dB

Mkr1 2 -10’1 041 GHz
Ref Offset 7.02 dB
R:ef 20,00 dBm 3.302 dBm

Center 2.402500 GHz Span 3.000 MHz
#Res BW 300 kHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

MKF, MODE TR

CFS NVNT 2-DH5 2441MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL EnsEIN ~
Center Freq 2.441500000 GHz Avg Type: Log-Pwr
PRO: Fast 50 Tr-s Free Run Avg|Hold:>1001100
I - #Atten: 30 dB

Ref Offset 6.86 dB
Ref 20,00 dBm

Mkr1 2.440 870 GHz

Center 2.441500 GHz Span 3.000 MHz
#Res BW 300 kHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

MKF, MODE TR FUNCTION | FUNCTION ¥DTH

CFS NVNT 2-DH5 2480MHz Antl

400-688-3552 Web:www.dl-cert.com Email: service@dI-cert.com
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eyeight Specirum Analyeer - Swept 5% )
— ENSE.IN T 09:40:04 AM Aug 30, 2025
Center Freq 2.479500000 GHz . Avg Type: Log-Pwr TR

PNO: Fast 0 1rig: FreeRun Avg|Hold:>100100
IFGain:Low #Arten: 30 dB

= MKr1 2.479 044 GHz
Ref Offset 6.33 dB
Ref 20,00 dBm 1.190 dBm

Center 2.479500 GHz Span 3.000 MHz
#Res BW 300 kHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

FUNCTION | FUNCTION ¥DTH

CFS NVNT 3-DH5 2402MHz Antl

Naysight Spectrunm Analyass - Swept SA )
RL ENSE:IN h 42 AM Aug 30, 2025
Center Freq 2.402500000 GHz ) Avg Type: Log-Pwr

PNO:Fast D Trig: FreeRun Avg|Hold:>1001100
IFGain:Low #Atten: 30 dB

Ref Offset 7.02 dB
Ref 20,00 dBm

Center 2.402500 GHz Span 3.000 MHz
#Res BW 300 kHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)
MKF, MODE TR

1 _m;m'r-m

CFS NVNT 3-DH5 2441MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL EnsEIN ~
Center Freq 2.441500000 GHz Avg Type: Log-Pwr
PRO: Fast 50 Tr-s Free Run Avg|Hold:>1001100
I - #Atten: 30 dB

Rer Offset Mkr1 2.440 888 GHz

6 dB
Ref 20,00 dBm . dBm

Center 2.441500 GHz Span 3.000 MHz
#Res BW 300 kHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

MKF, MODE TR FUNCTION | FUNCTION wIDTH

N 1] -!Ffl'l:m

I
2442045 GHz 3,096 dBm
[
I
[ |

CFS NVNT 3-DH5 2480MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 20 of 40
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